Open Access article distributed under the terms of the Creative Commons License [CC BY-NC 3.0] http://creativecommons.org/licenses/by-nc/3.0

RESEARCH

The severity and optimal management of iron deficiency and anaemia before radiation for cervical cancer at the University of Pretoria Academic Hospitals

Greta Dreyer^a, Anna E. Mostert^b, Cathy Visser^a* and Arnold Mouton^a

^aGynaecological Oncology Unit, Department of Obstetrics and Gynaecology, University of Pretoria, Pretoria, South Africa ^bDepartment of Obstetrics and Gynaecology, University of Pretoria, Pretoria, South Africa *Corresponding author, emails Cathy.Visser@up.ac.za

Check for updates

Background: In patients with locally advanced cervical cancer who receive radiotherapy, outcomes correlate significantly with haemoglobin level before and during therapy. These patients often have severe anaemia and require repeated transfusions to achieve and maintain optimal haemoglobin levels.

Methods: Women with anaemia and cervical cancer needing primary radiation treatment were randomised to two groups: the study group received limited transfusion with intravenous and oral iron therapy; the control group received transfusion and oral iron. Haemoglobin (Hb) levels, transfusion and markers of iron status were recorded initially and during follow up.

Results: Forty-three participants were randomised; data for 39 were available for analysis: 19 received limited transfusion with parenteral and then oral iron (Fe group); 20 had allogenic transfusion and oral iron (Tf group). Average Hb levels in the Fe group displayed a steady rise over a 12-week follow-up while levels in the Tf group declined at about 0.5 g/dl per week. At week 12 pre-treatment levels were again reached despite intermittent transfusions.

Conclusions: Anaemic patients with late-stage cervical cancer in this setting have severe iron deficiency that necessitates aggressive correction before radiation. While patients with severe or critical anaemia and those who require radiation without delay need immediate transfusion, sufficient iron is critical to help replenish stores and sustain Hb levels. Patients with longer waiting times before radiation or less severe anaemia should have parenteral iron supplementation at the time of diagnosis and transfusion can be delayed until the time of radiation treatment.

Keywords: anaemia, cervical cancer, iron deficiency, iron status, radiation treatment

Background

Cervical cancer is the most common gynaecological malignancy in South African women between 15 and 44 years of age and almost 7 750 women are diagnosed each year.¹ The majority of patients present with locally advanced disease, which complicates treatment decisions and leads to a poor prognosis. While surgery is usually performed on patients with early-stage disease, locally advanced disease requires radiation with/without concurrent chemotherapy.

Anaemia is described as a reduction in red cell mass below the requirement to deliver the oxygen demand of the tissues. Haemoglobin (Hb) concentrate is used as marker and the World Health Organization (WHO) defines anaemia in women as an Hb < 12 g/dl.² Pre-treatment anaemia in cancer patients is common and treatment with surgery, chemo- and radiotherapy further impacts negatively. The mechanisms for anaemia in cancer patients are complex and include blood loss, haemolysis, myelosuppression, impaired red blood cell production and changes in iron metabolism.^{3,4} In South African patients with cervical cancer, important causes of anaemia before treatment probably include iron deficiency due to tumour bleeding, poor nutrition, renal impairment and HIV-related anaemia.

In cervical cancer patients who receive radiotherapy, outcomes correlate significantly with haemoglobin level before and during therapy. Low haemoglobin levels predict poorer disease control and survival^{5,6} and haemoglobin levels above 12 g/dl are crucial for good treatment response.⁷ Survival is improved when anaemia is corrected by transfusion and is then similar to patients who do not need transfusion to maintain normal haemoglobin.⁷ In our unit, cervical cancer patients therefore often receive

repeated transfusions to maintain normal haemoglobin levels and we have previously demonstrated that significant amounts of blood are utilised by these patients at a high cost.⁸ We do not, however, know the nature and severity of anaemia or the effectiveness of treatment, and limited information is available concerning alternative treatment options.

Pre-radiation management options for anaemia include limiting the blood loss, oral or parenteral haematinics, erythropoietin, transfusion and a combination of these strategies. Classical studies describing the effect of anaemia on radiation outcomes were mostly conducted in high-resource countries, presumably with short waiting times before treatment. Most of these understandably describe transfusion as the only treatment option as it immediately elevates haemoglobin and possibly tumour oxygenation, which is known to improve radiation response.⁷ In a more recent review only transfusion, erythropoietin and oral iron are discussed.⁹ Doubts about the safety of erythropoietin for patients with active neoplasms and high treatment costs, however, preclude its routine use in our setting.^{9,10}

No published guidelines for parenteral iron as treatment for anaemia could be found and the effectiveness was untested. Shortly after conceptualising this study, a research report described parenteral iron in a low dosage of 200 mg iron sucrose as effective to prevent anaemia in cervical cancer patients.¹¹

We hypothesised that anaemic cervical cancer patients in the developing world have severe iron deficiency and that parenteral iron is a suitable treatment option to correct anaemia before the onset of radiation therapy. This study first aimed to determine the severity and nature of anaemia and iron deficiency among cervical cancer patients presenting with a haemoglobin level below 12 g/dl. In addition, two approaches to achieve and maintain optimal haemoglobin levels were studied and compared regarding effectiveness and safety. *P*-values of less than 0.05 were considered statistically significant. The study group received limited transfusion plus parenteral iron which was the experimental treatment, while the control group received transfusion and oral iron which was the standard treatment at the time.

Materials and methods

Patients from both University of Pretoria Academic Hospitals were recruited via the gynaecologic oncology clinics to this prospective randomised trial. The study protocol was reviewed and approved by the Research Ethics Committee of the Faculty of Health Sciences, University of Pretoria (83/2006).

Women with anaemia (laboratory haemoglobin value less than 12 g/dl) and cervical cancer needing primary radiation treatment (International Federation of Gynecology and Obstetrics (FIGO) stage IIB to IVB) were eligible to partake in the study. Women older than 70 years, those who did not or could not provide informed consent and those who were haemodynamically unstable or severely symptomatic were excluded from the study.

After recruitment according to the inclusion and exclusion criteria, information was provided and consent for study participation was sought. Patients were initially evaluated, local disease extent more than stage IB was confirmed by clinical examination and participants were randomised to one of the arms by means of sealed envelopes with instructions for treatment. All patients were then admitted to the gynaecology ward where the necessary special clinical and trial investigations (chest X-ray, kidney, liver and pelvic ultrasound, haematology and biochemical tests) were completed and they received further treatment. Data were collected on age, FIGO stage, initial iron, transferrin and transferrin saturation levels as well as pretreatment haemoglobin level. All anaemia treatment complications were recorded.

The study group first received packed allogenic red cell transfusion (if needed) to increase the haemoglobin to 6 g/dl and then received intravenous iron sucrose therapy (Group A: Fe group). Total iron replacement dosage was calculated using the standard Ganzoni formula with target haemoglobin level of 13 g/dl and iron store needs of 500 mg.¹² Most patients received 1 g iron as this was our upper limit due to budget constraints. The latter also limited the number of patients recruited to this pilot study. The total iron dosage was given intravenously over two days according to our nephrology unit protocol because many of these patients have impaired renal function and prior to the study this was the only service unit with access to intravenous iron sucrose. Applying this protocol each 200 mg iron ampoule was diluted in 200 ml 0.9% m/v sterile sodium chloride (NaCl) solution and slowly infused over at least one hour.

Women in the control group received only allogenic blood transfusion to a corrected haemoglobin of at least 12 g/dl (Group B: Tf group). Transfusion needs were calculated as approximately two units of packed cells for every 2 g/dl that the haemoglobin had to be raised. All patients in both groups received standard oral iron supplementation upon discharge (ferrous fumarate 400 mg and folic acid 200 µg per day).

The waiting time before radiation could be started was about six weeks at the time of the study. Before the onset of radiation and two-weekly during treatment it was standard therapy to test haemoglobin and transfuse anaemic patients again to a haemoglobin level of at least 12 g/dl. Follow up of participants were planned for 3, 6 and 12 weeks after initial anaemia treatment irrespective of the initiation date of radiation. Haemoglobin levels were again recorded at these visits and data were collected on the need for further transfusion and the number of units transfused.

Results

Forty-three patients were recruited to the study, four were excluded from further analysis: two had incomplete data, one had an anaphylactic reaction to packed red cells and another patient died shortly after admission due to very advanced disease and kidney failure. Thirty-nine participants remained, of whom 19 received limited transfusion followed by parenteral and then oral iron (Group A: Fe group) and 20 had allogenic transfusion and oral iron (Group B: Tf group).

The median age of the participating women was 49 years (mean age 49.3 years) and FIGO staging of the participants ranged from IIB to IVB as per inclusion criteria with by far the largest group in stage IIIB. Both characteristics are typical of the distribution seen in the developing world and were similar for the two groups (Table 1).

Average pre-treatment serum iron levels were very low and more than 90% of all participants had severely decreased levels (< 7 mmol/l). Transferrin levels were mostly within the normal range, while transferrin saturation levels mimicked the iron levels. All participants were anaemic as per inclusion criteria and 29 women were severely anaemic with Hb < 10 g/dl. All differences in serum iron, transferrin, transferrin saturation and haemoglobin levels between the two groups were statistically non-significant (p > 0.05) (Table 2).

Low mean values of corpuscular volume as well as corpuscular haemoglobin were identified in all patients, which is indicative of microcytic, hypochromic anaemia and supports the diagnosis of iron-deficiency anaemia. On average patients in the Tf group received a further 3.4 units of packed red cells and the Fe group 2.9 units (range 2–4 units in both groups) after the initial treatment. While no adverse events occurred in the iron group, one patient in the transfusion group showed an anaphylactic reaction to packed red cells and was excluded from further analysis (data not shown).

| Table 1: Demographic characteristics of the two study grou | ıps |
|--|-----|
|--|-----|

| Factor | Group A: Fe group, <i>n</i> = 19 | Group B: Tf group, <i>n</i> = 20 | All participants, n = 39 | |
|---|-------------------------------------|-------------------------------------|-----------------------------|--|
| Mean age: years (range) | 50.7 (38–61) | 48.0 (31–71) | 49.3 (31–71) | |
| FIGO staging: n (%) | | | | |
| Stage IIB | 2 (11) | 3 (15) | 5 (13) | |
| Stage IIIA | 1 (5) | 1 (5) | 2 (5) | |
| Stage IIIB | 11 (58) | 10 (50) | 21 (54) | |
| Stage IV | 1 (5) | 2 (10) | 3 (8) | |
| Staging incom- plete at study entry | 4 (21) | 4 (20) | 8 (21) | |

| Factor | Laboratory | Group A (| Fe), <i>n</i> = 19 | Group B (| Tf), <i>n</i> = 20 | <i>p</i> -value | All particip | ants, <i>n</i> = 39 |
|---------------------------------------|--------------|--------------------|---------------------|--------------------|---------------------|-----------------|--------------------|---------------------|
| | normal range | Average (range) | Below normal (%) | Average (range) | Below normal (%) | | Average (range) | Below normal (%) |
| Serum iron (mmol/l) | 10–30 | 5.2 (1.8–15.2) | 17/18 (94) | 3.3 (1.0–12.0) | 16/17 (94) | 0.07 | 4.3 (1.0–15.2) | 33/35 (94) |
| Transferrin (g/l) | 2.0-3.6 | 2.2 (1.3–4.8) | 9/19 (47) | 2.1 (1.0–3.3) | 10/18 (56) | 0.72 | 2.2 (1.0–4.8) | 19/37 (51) |
| Transferrin satu- ration level (%) | 20–50 | 9.9 (1.0–37) | 16/17 (94) | 6.6 (2.0–18) | 17/17 (100) | 0.17 | 8.3 (1.0–37) | 33/34 (97) |
| Haemoglobin (g/dl) | 12.0–16.3 | 9.0 (5.3–11.9) | 19/19 (100) | 8.0 (5.1–11.4) | 20/20 (100) | 0.10 | 8.5 (5.1–11.9) | 39/39 (100) |

Table 2: Pre-treatment iron studies and haemoglobin values



Figure 1: Average haemoglobin levels after limited transfusion with intravenous iron therapy (Fe group) or transfusion only (Tf group) over the study period.

Analysis of average haemoglobin levels before and after treatment and at weeks 3, 6 and 12 weeks of follow-up indicated a steady rise of haemoglobin in the Fe group. After immediate transfusion to at least 12 g/dl, levels in the Tf group showed a steady decline of about 0.5 g/dl per week; pre-treatment levels were again reached at 12 weeks despite intermittent transfusions in this group (Figure 1). At week 6, when radiation was usually started, an average 3 g/dl of haemoglobin had already been lost per patient.

Discussion

The vast majority of patients with inoperable cervical cancer presented with very advanced disease (FIGO stage IIIB or more), which is in accordance with similar findings in developing countries.¹³⁻¹⁵ The study recruited 43 consecutive locally advanced cervical cancer patients with haemoglobin levels below 12 g/dl and we found severe anaemia in most women, mostly microcytic.

In this study population, women had severely depleted iron stores. Serum iron levels and transferrin saturation, indicators for total and biologically available iron, were both markedly reduced in almost all patients making fast replenishment with oral iron supplements unlikely.^{16,17} Good average transferrin levels and normal transferrin levels in about half of all participants suggest that our patients had a reasonable nutritional status¹⁸ and the finding does not support the assumption that poor nutrition contributes in a major way to anaemia. Only one patient had normal transferrin saturation, underlining the severity of the iron deficiency.

Comparing the effect of the two treatment strategies, aggressive transfusion had an immediate but short-lived effect that was worse than the expected average lifespan of about 50-60 days for transfused red cells.¹⁹ It is known that this lifespan is adversely affected by several factors including longer storage time, and that about 20-25% red cells is lost in the first 24 hours. Limited transfusion (Hb ~ 6 g/dl) combined with parenteral iron treatment led to a slow but steady increase in haemoglobin level, sustained over the study period. Both strategies were relatively unsuccessful in correcting anaemia by the time of the radiotherapy appointment (six weeks) in that both groups had increased their average haemoglobin level by only about 1 g/dl. At 12 weeks the blood transfusion group had lost almost all the effects of the transfused blood and were back at pre-treatment values, but the parenteral iron group had a clear advantage and a very significant improvement of haemoglobin.

These findings demonstrate that high-dosage parenteral iron replacement therapy is much more successful in correcting severe anaemia in cervical cancer patients and that bioavailability of iron from transfused blood is probably limited.²⁰ If radiation treatment starts later than three weeks after transfusion, most of the effect is lost and blood transfusions need to be repeated.

In the current study, in the transfusion arm, oral iron supplementation was not effective, probably because larger dosages are required, intestinal absorption and compliance is usually poor and too much time is needed to correct the anaemia with this approach.²¹ Parenteral iron, on the other hand, was much more effective, improved haemoglobin levels steadily and corrected anaemia at 12 weeks from treatment.

In addition to the known drawbacks of blood products like high price, safety concerns and negative effects on immunity,^{22,23} our data show that the correction of haemoglobin levels by red cell transfusion is very short-lived in late stage cervical cancer patients. We also demonstrate that parenteral iron was more effective than blood transfusion but relatively slow to correct anaemia.

Based on these results and existing literature, it is clear that anaemia among cervical cancer patients in developing countries requires more aggressive management. We suggest the following management protocol until further results become available to improve the calculation of iron needs.

- Evaluate and manage:
 - kidney function and potassium levels;
 - haemoglobin and platelets;
 - hydration and haemodynamics;
 - tumour size, stage and active bleeding.

- Transfuse red blood concentrate:
 - if clinically needed.
 - Transfusion targets/triggers:
 - Healthy and young: Hb 8 g/dl;
 - Frail or older: Hb 10 g/dl;
 - Before radiation: Hb 12 g/dl;
 - Limit transfusion to two units per day.
- · Infuse parenteral iron:
 - calculate need using Ganzoni formula;
 - alternatively infuse 1 000 mg elemental iron per patient.
- Prescribe extra haematinics:
 - intramuscular injection of vitamin B12 or orally daily (0.4 mg per day);
 - oral folic acid (at least 0.4 mg per day);
 - oral elemental iron 120 mg per day with vitamin C tablets.
- Check haemoglobin before radiation:
 - correct by transfusion;
 - Hb target 12 g/dl.
- Minimum two-weekly Hb check and optimise to > 11 g/dl.

The study had some weaknesses. Many patients did not have data at all the follow-up points for reasons that included travel distances and cost, and a shortage of hospital beds for non-critical patients. Data on ferritin levels were unfortunately too incomplete to allow incorporation into analysis, although this marker of iron stores may be influenced by an acute-phase reaction. We did not investigate the contribution of renal impairment to anaemia or iron and folic acid levels after treatment, thus cannot comment on optimal dosage of haematinics. The study did not aim to investigate treatment outcomes.

Conclusion

This study demonstrates that anaemic patients with late-stage cervical cancer have severe iron deficiency that necessitates aggressive correction before radiation treatment starts. Oral iron supplementation is probably insufficient for most patients, while parenteral iron corrects iron-deficiency anaemia before or by 12 weeks.

Patients with severe or critical anaemia and those who will start radiation soon should have immediate transfusion in combination with parenteral iron to help correct and then sustain haemoglobin at required levels. We suggest that units with longer than two-week waiting times for radiation appointments should use parenteral iron supplementation at the time of diagnosis and should then delay transfusion to the time of radiation appointment. The careful calculation of iron needs in these severely depleted patients requires more attention to improve response for both parenteral and oral iron treatment. Further investigation on the role of renal impairment, control of further blood loss and need for other haematinics in these patients is essential to improve our current treatment strategies.

References

- ICO Information Centre on HPV and Cancer. South Africa human papillomavirus and related cancers, Fact Sheet [Internet]; 2016 [cited 2016 Oct 8]. Available from: http://www.hpvcentre.net/statistics/ reports/ZAF_FS.pdf.
- WHO. Haemoglobin concentrations for the diagnosis of anaemia and assessment of severity. Vitamin and Mineral Nutrition Information System [Internet]. Geneva: World Health Organization; 2011 (WHO/ NMH/NHD/MNM/11.1) [cited 2016 Oct 8]. Available from: http:// www.who.int/vmnis/indicators/haemoglobin.pdf.
- Knight K, Wade S, Balducci L. Prevalence and outcomes of anemia in cancer: a systematic review of the literature. Am J Med. 2004;116(7):11–26. doi:10.1016/j.amjmed.2003.12.008.
- Obermair A, Cheuk R, Horwood K, et al. Impact of hemoglobin levels before and during concurrent chemoradiotherapy on the response of treatment in patients with cervical carcinoma. Cancer. 2001;92(4):903–8. doi:10.1002/1097-0142(20010815)92:4<903::AID-CNCR1399>3.0.CO;2-2.
- Candelaria M, Cetina L, Dueñas-González A. Anemia in cervical cancer patients: implications for iron supplementation therapy. Med Oncol. 2005;22(2):161–8. doi:10.1385/MO:22:2:1618.
- Clarke H, Pallister CJ. The impact of anaemia on outcome in cancer. Clin Lab Haem. 2005;27:1–13. doi:10.1111/j.1365-2257.2004.00664.x.
- Thomas G. The effect of hemoglobin level on radiotherapy outcomes: the Canadian experience. Semin Oncol. 2001;28:60–65. https://doi.org/10.1016/S0093-7754(01)90215-5
- Dreyer G, Botha F, Ndlovu J. Patterns of blood product transfusion at a tertiary gynaecology unit. Vox Sanguinis. 2006;91(s3):38.
- Andreu-Martínez FJ, Martínez-Mateu JM. Hypoxia and anaemia in patients with cancer of the uterine cervix. Clin Transl Oncol. 2005;7(8):323–31. doi:10.1007/BF02716547.
- Henke M, Laszig R, Rübe C, et al. Erythropoietin to treat head and neck cancer patients with anaemia undergoing radiotherapy: randomised double-blind, placebo-controlled trial. The Lancet. 2003;362(9392):1255–60. doi:10.1016/S0140-6736(03)14567-9.
- 11. Kim YT, Kim SW, Yoon BS, et al. Effect of intravenously administered iron sucrose on the prevention of anemia in the cervical cancer patients treated with concurrent chemoradiotherapy. Gynecol Oncol. 2007;105:199–204. doi:10.1016/j.ygyno.2006.11.014.
- 12. Ganzoni AM. Intravenous iron-dextran: therapeutic and experimental possibilities. Schweiz Med Wochenschr. 1970;100:301–3.
- Morhason-Bello IO, Odedina F, Rebbeck TR, et al. Challenges and opportunities in cancer control in Africa: a perspective from the African Organisation for Research and Training in Cancer. Lancet Oncol. 2013;14:e142–e151. doi:10.1016/S1470-2045(12)70482-5.
- Snyman LC, Herbst U. Reasons why unscreened patients with cervical cancer present with advanced stage disease. South Afr J Gynaecol Oncol. 2013;5(1):16–20. https://doi.org/10.1080/20742835.2013.114 41203
- Sankaranarayanan R, Ferlay J. Worldwide burden of gynaecological cancer: the size of the problem. Best Pract Res Clin Obstet Gynaecol. 2006;20(2):207–25. doi:10.1016/j.bpobgyn.2005.10.007.
- World Health Organization (WHO). Iron deficiency anaemia— Assessment, prevention, and control. A guide for programme managers [Internet]. Geneva: World Health Organization; 2001 (WHO/ NHD/01.3) [cited 2016 Oct 9]. Available from: http://www.who.int/ nutrition/publications/en/ida_assessment_prevention_control.pdf.
- 17. Calabrich A, Katz A. Management of anemia in cancer patients. Future Oncol. [Internet]. 2011 [cited 2016 Oct 9];7(4):507–17. Available from http://www.medscape.com/viewarticle/740469_1. doi:10.2217/ fon.11.24.
- Huckleberry Y. Nutritional support and the surgical patient. Am J Health Syst Pharm. 2004;61(7):671–82.
- Liumbruno G, Bennardello F, Lattanzio A, et al. Recommendations for the transfusion of red blood cells. Blood Transfus. 2009;7(1):49–64. doi:https://doi.org/10.2450/2008.0020-08.

- 20. Schrijvers D. Management of anemia in cancer patients: transfusions. The Oncologist. 2011;16(suppl 3):12–8. doi:10.1634/ theoncologist.2011-S3-12.
- 21. Aapro M, Österborg A, Gascon P, et al. Prevalence and management of cancer-related anaemia, iron deficiency and the specific role of i.v. iron. Ann Oncol 2012;23(8):1954–62. doi:10.1093/annonc/mds112.
- 22. Murphy MF, Wallington TB, Kelsey P, et al. Guidelines for the clinical use of red cell transfusions. Br J Haematol. 2001;113(1): 24–31.
- 23. Shander A, Javidroozi M, Ozawa S, et al. What is really dangerous: anaemia or transfusion? Br J Anaesth. 2001;107(S1):i41–i59. doi:10.1093/bja/aer350.

Received: 24-10-2016 Accepted: 18-04-2017